


City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 i  

  

 

PREPARED BY: 

COLE ENGINEERING GROUP LTD. 

DRAFT 

Christine Hill, M.Eng., P.Eng.  
Project Manager 
 

 

CHECKED BY: 

COLE ENGINEERING GROUP LTD. 

FINAL 

Christine Hill, M.Eng., P.Eng. 
Project Manager 
 

 

AUTHORIZED FOR ISSUE BY: 

COLE ENGINEERING GROUP LTD. 

FINAL 

Philip Gray, P.Eng., P.E. 
Infrastructure Planning Service Sector Leader 
 

Issues and Revisions Registry 

Identification  Date Description of issued and/or revision 

Draft Report September 20, 2018 For internal review 

Draft Report September 20, 2018 For client review 

Updated Draft March 14, 2019 For Client Review 
[...]
L/s under 2041 conditions.   

Johnson 
Beach 
Pumping 
Station (PS7) 

1 unknown  Station included in System Wide ECA. 

 Service area estimated to be 1.2ha. 

 Station discharges to a 100mm diameter forcemain. 

 Station is not equipped with an engineered overflow. 

 Station is equipped with one pump, with an unknown 
nominal rated capacity.  

 Station is not equipped with standby power.  

 ECA document provided (2009). 

 Modelled peak flows (25-year design storm event) are 
estimated to be 0.3 L/s under existing and 2041 
conditions.   

Perry Street 
Pumping 
Station (PS9) 

2 7.3  Station included in System Wide ECA. 

 Service area estimated to be 0.5ha. 



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 30  

 

Table 5.2 Pumping Station Information 

Station 
Number  

of Pumps 

Rated 
Firm  

Capacity 
(L/s)1 

Station Description and Data Reviewed 

 Station discharges to a 100mm diameter forcemain. 

 Station is equipped with two pumps, each with a 
nominal rated capacity of 7.3L/s at 9m TDH, 4kW. 

 Station is not equipped with standby power.  

 Station is not equipped with an engineered overflow. 

 Modelled peak flows (25-year design storm event) are 
estimated to be 0.2 L/s under existing and 2041 
conditions.   

Barrie WwTF 
Pumping 
Station (PS10) 

5 2,025  Station is included in the Barrie WwTF ECA. 

 Station includes five pumps, including one standby 
pump. Each pump has a nominal capacity of 
34,650m3/d.  

 Standby power for pumping station provided by Plant 
Emergency Standby Diesel Generator. Two Diesel 
Generators located in the Emergency Standby 
Generator Building, rated at approximately 1,400kW 
and 1,076kW, both are 3 phase 60hz 600/347V at 
1800rpm.  

 Modelled peak flows (25-year design storm event) are 
estimated to be 1,736 L/s under existing conditions and 
2,109 L/s under 2041 conditions.  Peak flow estimates 
do not include recycle streams.   

Innisfil Street 
Pumping 
Station (PS11) 

1 unknown  Station included in System Wide ECA. 

 Service area estimated to be 1.7ha. 

 Station discharges to a single 200mm diameter 
forcemain. 

 Station is equipped with one pump, with an unknown 
rated capacity.  

 Circular wet well with a storage volume of 0.4 m3.   

 Station is not equipped with standby power. 

 Station is equipped with an overflow to Bunker`s Creek. 

Tyndale 
Pumping 
Station (PS12) 

2 10.6  Station included in System Wide ECA. 

 Service area estimated to be 44.6ha. 



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 31  

 

Table 5.2 Pumping Station Information 

Station 
Number  

of Pumps 

Rated 
Firm  

Capacity 
(L/s)1 

Station Description and Data Reviewed 

 Station discharges into a single 100mm diameter 
forcemain. 

 Station is equipped with two pumps, each with a 
nominal rated capacity of 10.6L/s at 16.1m TDH, 8kW. 

 Circular wet well with storage volume of Rectangular 
wet well with storage volume of 9.6 m3.  

 Station is equipped with 45kW diesel generator set for 
standby power. 

 Station is not equipped with an engineered overflow. 

 Modelled peak flows (25-year design storm event) are 
estimated to be 10 L/s under existing conditions and 15 
L/s under 2041 conditions.   

Heritage Park 
Pumping 
Station (PS14) 

2 3.9  Station included in System Wide ECA. 

 Station services Heritage park washrooms. 

 Station discharges into a 60mm diameter forcemain. 

 Circular wet well with a storage volume of 2m3.   

 Station is equipped with two pumps, each with a 
nominal rated capacity of 3.9L/s at 16.7m TDH, 4kW. 

 Station is not equipped with standby power.  

 Station is not equipped with an engineered overflow. 

 Modelled peak flows (25-year design storm event) are 
estimated as   L/s for existing and 2041 conditions.   

 Modelled peak flows (25-year design storm event) are 
estimated to be 1.1 L/s under existing conditions and 
2041 conditions.   

Barrie Wall 
Pumping 
Station (PS16) 

1 unknown  Station included in System Wide ECA. 

 Pumping station pumps impacted groundwater from 
Barrier wall. 

 Station is equipped with one pump, with an unknown 
rated capacity.  

 Circular wet well with a storage volume of 1.4 m3. 

 Station is not equipped with standby power. 

 Station is not equipped with an engineer overflow. 



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 32  

 

Table 5.2 Pumping Station Information 

Station 
Number  

of Pumps 

Rated 
Firm  

Capacity 
(L/s)1 

Station Description and Data Reviewed 

 Modelled peak flows (25-year design storm event) are 
estimated to be 0.9 L/s for existing and 2041 conditions.   

Mooresgate 
Pumping 
Station (PS18) 

2 20.7  Station included in System Wide ECA. 

 Service area estimated to be 12.3ha. 

 Station discharges to 100mm diameter forcemain. 

 Station is equipped with two pumps, each with a 
nominal rated capacity of 12L/s at 20.7m TDH, 5kW. 

 Circular wet well with a storage volume of 1.8m3.  

 Station is equipped with 60kW diesel generator set for 
standby power. 

 Station is not equipped with an engineered overflow. 

 Modelled peak flows (25-year design storm event) are 
estimated to be 8 L/s under existing conditions and 9 L/s 
under 2041 conditions.   

Splash Pond 
Pumping 
Station (PS19) 

2 8.7  Station included in System Wide ECA. 

 Pumping station collects water services from the 
Heritage Park water facility and discharges into Lake 
Simcoe. 

 Station is equipped with two pumps, each with a 
nominal rated capacity of 8.7L/s at 4.5m TDH, 4kW.  

 Station is equipped with 350 kW diesel generator set for 
standby power.  

All of the stations were represented in the updated hydraulic model.  Detailed representations of PS1, 
PS2, PS3, PS4, PS4, PS5, PS6, PS10, PS12 and PS18 were included in the model as all information was 
available.  Simplified representations for PS7, PS9, PS11, PS14, PS16 and PS19 were included in the model 
as key information for these stations was not available.  It is recommended that the City collect the 
required information in future.  It is also recommended that the City investigate the feasibility of 
eliminating PS9 (Perry PS) in future.   

 

 

 

 

 



%%P

%%P

%%P

%%P

%%P

%%P

%%P

%%P%%P

%%P

%%P

%%P %%P%%P %%P

K e m p e n f e l t B a y

L i t tle
L a ke

PS16PS14

PS6

PS1

PS11

PS5

PS10

PS4

PS2

PS17

PS12

PS18

PS9 PS19 PS7

BAYFIELD ST

HU
RO

NI
A R

D

BO
WMAN ST

DUNLOP ST W

BR
AD

FO
RD

 ST
RA

WS
ON AV

E

DU
CK

WO
RT

H S
T

RE
ID

 D
R

CO
UN

TY
 R

OA
D 

27

MCKAY RD E

FERNDALE DR
N

LIVINGSTONE ST W

MAPLEVIEW DR W

CUNDLES RD W

MCKAY RD W

TIFFIN ST

BLAKE ST

GROVE ST E

PA
TT

ER
SO

N 
RD

YONGE ST

CUNDLES RD E

HARVIE RD

VE
TE

RA
N'S

 D
R

BURTON AVE

LITTLE AVE

MAPLETONAVE

HURST DR

JO
HN

SO
N S

T

WE
LH

AM
RD

ST VINCENT ST

LA LLY TERR

ARDAGH RD

FERNDALE DR

S

ANNE ST N

MABERN ST

MARSELL
US

DR

LIV ING
STO

NE ST E

BA
YV

IEW
 D

R

ANNE ST S

EDGEHILL DR

MAPLEVIEW DR E

TORONTO ST

PR
IN

CE
W I

LL
IA

M
WA

Y

BIG BAY POINT RD

MILLER DR

LOCKHART RD

GEORGIAN DR

MOBERLY D R

SALEM RD

TE
RR

YF
OX

DR

GR
EE

R 
ST

MA
DE

LA
INE

DR

ES
SA R

D

MC AUSH ST

LAKESHORE DR

20
 SI

DE
RO

AD

LOWER ST

ALPINE ST

SHEPHERD DR

EXELL
AVE

TO
WN

 LI
NE

400 HWY
S

WALKER ST

400HWY
N

FAIRVIEW
RD

FAGAN BLVD

ZABA RD

KN
EE

S HA
W

DR
PE

NE
TA

NG
UIS

HE
NE

 RD

RIDGE RD W

GEORGE JOHNSTON
RD

SUNNIDALE RD

COUNTY RD 90

HWY 11 N

VICTORIA ST

HWY 11 S

10
TH

 LI
NE

25TH SIDERD

SID
ER

D 
20

HWY 400S

MAPLEVIEW DR

HWY 400 N

LINE 2 S

WILSON DR

SIDERD 5 & 6

Salem Secondary
Plan Area

Hewitt's
Secondary
Plan Area

±
0 0.5 1 1.5 20.25

Kilometers

Figure 5-7
City of Barrie

Pumping Stations

Updated: 4/5/2019

%%P Pumping Stations
Sanitary Trunk Sewer
Forcemain
Sanitary Sewer
Future Annexed Lands
Sanitary Pumping Station Drainage
Zones
Secondary Plan Boundaries
City of Barrie Limits



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 34  

 

5.2.3 Wastewater Treatment Facility Low Lift Pumping Station 

The Barrie WwTF is located at 249 Bradford Street in the City of Barrie. The WwTF is a tertiary treatment 
plant that uses ultra violet disinfection to treat all sewage from the City of Barrie before discharging to 
Kempenfelt Bay. The facility receives domestic, commercial and industrial wastewater and provides a level 
of treatment to meet the water quality limits set for discharge of Lake Simcoe. The existing plant was 
recently expanded (2012) from a rated capacity of 57,100m³/d (660L/s) to 76,000m³/d (880L/s). The 
treatment system includes raw sewage pumping, influent works including screening and grit removal, 
primary clarification, aerobic digestion, secondary clarification, secondary effluent pumping, tertiary 
nitrification in rotating biological contactors (RBCs), chemically-assisted phosphorous removal, tertiary 
filtration and UV effluent disinfection. Treated effluent is discharged through a sewage outfall to 
Kempenfelt Bay. The Wastewater Treatment Plant Master Plan contains details of the treatment 
processes. For the Wastewater Collection System Master Plan, the raw sewage pumping station at the 
Barrie WwTF was included in the hydraulic model.  

The following information for the raw sewage pumping station was obtained from the Barrie WwTF ECA 
(May 7th, 2013).  

Raw Sewage Pumping Station  

 Five raw sewage pumps, each rated at a nominal capacity of 34,560m³/d with an estimated firm 
peak flow capacity of 156,000m3/day (1806L/s); 

 Two inlet channels complete with two automatic bar screens, peak flow of 55,000m³/d, each; 
and, 

 Three inlet coarse grinder overflow channels complete with manually raked bar screens. 

After entering the treatment plant, wastewater flows through coarse grinders to grind up any large 
objects to protect the lift pumps. Wastewater is then lifted up by the raw sewage pumps from the level 
of the incoming sewers to a higher elevation so that it may flow by gravity through the wastewater 
treatment facility.  

It is noted that focus of the Wastewater Collection System Master Plan is on the wastewater system 
conveyance and pumping capacity. Integration with the Wastewater Treatment Master Plan allowed for 
considered of pumping capacity at the WwTF.  

  



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 35  

 

6 Existing Wastewater Collection System Performance 

The following section presents the results of the assessment of the existing wastewater collection system 
performance. This Wastewater Collection System Master Plan included the collection of flow and rainfall 
data in the Barrie wastewater collection system to characterize existing flows, significant refinements to 
the City’s wastewater collection system hydraulic model in PC-SWMM to predict flow responses in the 
system to specific rainfall events and assessment of collection system performance.  

6.1 Flow and Rainfall Monitoring Results 

A sanitary flow monitoring program was conducted in 2017, consisting of the installation, calibration and 
maintenance of 15 flow monitors at strategic locations in the wastewater collection system for a period 
of 3-months. Accompanying rainfall data was collected across the City at five rainfall gauge locations. 

Flow data was also collected by the City and was incorporated and considered in this Master Plan. The 
City collected flow, level and depth data at two sites in the sewer downstream of Bishop Drive on Alva 
Street from December to June 2017.  The City also provided data collected at three sites on Mapleview 
Drive and Veterans Drive from June 2014 to July 2017.   

The purpose of this monitoring program was to collect data for use in calibration of the updated and 
refined dynamic PC-SWMM model of the City’s trunk sewer system, and identification of priority areas 
within the City for inflow and infiltration (I/I) reduction. Review of flow data was completed and key 
findings of the sewer and rainfall monitoring program is presented below.  

Figure 6-1 presents the location and contributing area to each flow monitor, as well as the location of the 
City’s rainfall gauges. Table 6.1 Sanitary Sewer Flow Monitor Details presents information on each flow 
monitoring location. Over the course of the program, one site (Site 9) was relocated due to construction 
on Essa Road. 

  



kj

kj

kj

kj

kj

%%P

%%P

%%P

%%P

%%P

%%P

%%P

%%P%%P

%%P

%%P

%%P

%%P %%P%%P %%P!++

!++

!++

!++

!++
!++

!++
!++

!++

!++

!++

!++

!++

!++

!++

!++
!++!++

!++
!++ !++

4

1

K e m p e n f e l t B a y

L i t tle
L a ke

9

14

11
7

5

13

3
2

6
10

15

12

8
9A

RG5

RG4

RG1

RG2

RG3

BAYFIELD ST

HU
RO

NIA
RD

BO
WMAN ST

DUNLOP ST W

BR
AD

FO
RD

 ST
RA

WS
ON AV

E

DU
CK

WO
RT

H S
T

RE
ID

 D
R

CO
UN

TY
 R

OA
D 

27

MCKAY RD E

FERNDALE DR
N

LIVINGSTONE ST W

MAPLEVIEW DR W

CUNDLES RD W

MCKAY RD W

TIFFIN ST

BLAKE ST

GROVE ST E

PA
TT

ER
SO

N 
RD

YONGE ST

CUNDLES RD E

HARVIE RD

VE
TE

RA
N'S

 D
R

BURTON AVE

LITTLE AVE

MAPLETONAVE

HURST DR

JO
HN

SO
N S

T

WE
LH

AM
RD

ST VINCENT ST

LA LLY TERR

ARDAGH RD

FERNDALE DR

S

ANNE ST N

MABERN ST

MARSELL
US

DR

LIV ING
STO

NE ST E

BA
YV

IEW
 D

R

ANNE
ST

S

SHANTY BAY RD
EDGEHILL DR

MAPLEVIEW DR E

TORONTO ST

PR
IN

CE
W I

LL
IA

M
WA

Y

BIG BAY POINT RD

MILLER DR

LOCKHART RD

GEORGIAN DR

MOBERLY D R

SALEM RD

TE
RR

YF
OX

DR

GR
EE

R 
ST

MA
DE

LA
INE

DR

ES
SA R

D

MC AUSH ST

LAKESHORE DR

20
 SI

DE
RO

AD

LOWER ST

ALPINE ST

SHEPHERD DR

EXELL
AVE

TO
WN

 LI
NE

400 HWY
S

WALKER ST

400HWY
N

FAIRVIEW
RD

FAGAN BLVD

ZABA RD

KN
EE

S HA
W

DR
PE

NE
TA

NG
UIS

HE
NE

 RD

RIDGE RD W

GEORGE JOHNSTON
RD

SUNNIDALE RD

COUNTY RD 90

HWY 11 N

VICTORIA ST

HWY 11 S

10
TH

 LI
NE

25TH SIDERD

SID
ER

D 
20

HWY 400S

MAPLEVIEW DR

HWY 400 N

LINE 2 S

WILSON DR

SIDERD 5 & 6

Salem Secondary
Plan Area

Hewitt's
Secondary
Plan Area

±
0 0.5 1 1.5 20.25

Kilometers

Figure 6-1
City of Barrie

Existing Flow and Rainfall
Monitoring Locations

Updated: 4/5/2019

!++ City Flow Monitoring Locations

!++ Flow Monitoring Locations

%%P Pumping Stations

kj Rain Gauges

Sanitary Trunk Sewer
Forcemain
Future Annexed Lands Sewers
Secondary Plan Boundaries
City of Barrie Limits

Flow Monitoring Areas
Site ID, MH ID

1, SAL03240
2, SAN01001
3, SAN08001
4, SAC01034
5, SAI01079
6, SAI03004
7, SAI10002
8, SAI16009
9A, SAE01012
10, SAB01006
11, SAF01001
12, SAP29001
13, SAN05041
14, SAH01005
15, SAP14003
9, SAE03002

Note:
PS3 is shown on this figure as it was still in operation during
the flow monitoring program.



City of Barrie City of Barrie Wastewater Collection Master Plan 

 

 
 

2017-0331 July 2019 37  

 

Table 6.1 Sanitary Sewer Flow Monitor Details 

Site 
ID 

Maintenance 
Hole ID 

Address Monitoring 
Start Date 

Monitoring 
End Date 

Pipe Dia. 
(mm) 

FM1 SAL03240 14 Lakeshore Drive June 20, 2017 
October 3, 
2017 

850 

FM2 SAN01007 90 Bayfield Street June 21, 2017 
October 3, 
2017 

600 

FM3 SAN08002 218 Grove Street, East June 21, 2017 
October 3, 
2017 

400 

FM4 SAC02070 71 High Street June 20, 2017 
October 3, 
2017 

500 

FM5 SAI01078 98 Ellen Street June 22, 2017 
October 3, 
2017 

600 

FM6 SAI03002 77 Lorena Street June 20, 2017 
October 4, 
2017 

750 

FM7 SAI10002 164 Brock Street June 20, 2017 
October 4, 
2017 

750 

FM8 SAI16009 513 Tiffin Street June 22, 2017 
October 3, 
2017 

600 

FM9 SAE01016 50 Essa Road June 22, 2017 July 4, 2017 500 

FM9A SAE03002 
Intersection of Innisfil 
Street and Holgate Street 

July 12, 2017 
October 4, 
2017 

300 

FM10 SAB01006 
166 Lakeshore Drive 
(Burton Ave / Essa Road) 

June 20, 2017 
October 4, 
2017 

600 

FM11 SAF01002 248 Lakeshore Drive June 22, 2017 
October 4, 
2017 